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Plot 7-586. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 45, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
T le |Anal Fiel
Frequency Detector Ant. Pol. Antenna :zrinr;aubthe rliae\)//;er AFCL Strtleength Limit Margin
[MHz] [H/IV] Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBpV/m] [dB]
*1 12350.00 Peak H - - -72.43 17.83 52.40 73.98 -21.58
*| 12350.00 | Awerage H - - -84.04 17.83 40.79 53.98 -13.19

Table 7-58. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-587. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 93)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
T | Anal Fiel
Frequency Detector Ant. Pol. Antenna :zrin;itihe rliel;er AFCL Str:j]gth Limit Margin
[MHz] [H/V] Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
12830.00 | Awerage H - - -84.13 18.55 41.42 68.20 -26.78

Table 7-59. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-588. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 97)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. Antenna T:Zr?;itilhe Arlael\ilzler AFCL St':;lgth Limit Margin
MH H/IV Height dB/ dBuV dB
[MHz] (VI (Heightleml| oo | @am) | @8™ |[appvimy| [@BHV/MI | [dB]
12870.00 | Awverage H - - -83.88 18.68 41.80 68.20 -26.40

Table 7-60. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-589. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 105, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
T | Anal Fiel . .
Frequency Ant. Pol. Antenna urrltab € natyzer AFCL leld Limit Margin
[MHzZ] Detector [HIV] Height [em] Azimuth Level [dB/m] Strength dBuV/ [dB]
z '9 [degree] | [dBm] [dBuV/m]| [@BHV/m]
12950.00 | Awerage H - - -83.78 18.16 41.38 68.20 -26.82

Table 7-61. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-590. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 113)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
T | Anal Fiel . .
Frequency Ant. Pol. Antenna urrltab € natyzer AFCL leld Limit Margin
[MHzZ] Detector [HIV] Height [em] Azimuth Level [dB/m] Strength dBuV/ [dB]
z '9 [degree] | [dBm] [dBuV/m]| [@BHV/m]
13030.00 | Awerage H - - -83.68 18.52 41.84 68.20 -26.36

Table 7-62. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-591. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 117)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. Antenna T:Zr?;itilhe Arlael\ilzler AFCL St':;lgth Limit Margin
MH H/IV Height dB/ dBuV dB
[MHz] (VI (Heightleml| oo | @am) | @8™ |[appvimy| [@BHV/MI | [dB]
13070.00 | Awverage H - - -83.19 18.31 42.12 68.20 -26.08

Table 7-63. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-592. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 149, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
T le [Anal Fiel
Frequency Detector Ant. Pol. Antenna :Zrinr:]aubthe rliae\)//;er AFCL Strtleength Limit Margin
[MHz] [H/IV] Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBpV/m] [dB]
*| 13390.00 Peak H - - -72.63 18.01 52.38 73.98 -21.60
* 13390.00 | Awerage H - - -83.80 18.01 41.21 53.98 -12.77

Table 7-64. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-593. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 185)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
T | Anal Fiel
Frequency Detector Ant. Pol. Antenna :zrin;itihe rliel;er AFCL Str:j]gth Limit Margin
[MHz] [H/V] Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13750.00 | Awerage H - - -83.21 17.84 41.63 68.20 -26.57

Table 7-65. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-594. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 189)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. Antenna T:Zr?;itilhe Arlael\ilzler AFCL St':;lgth Limit Margin
MH H/IV Height dB/ dBuV dB
[MHz] (VI (Heightleml| oo | @am) | @8™ |[appvimy| [@BHV/MI | [dB]
13750.00 | Awverage H - - -83.13 17.84 41.71 68.20 -26.49

Table 7-66. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-595. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 209, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
T | Anal Fiel
Frequency Detector Ant. Pol. Antenna :zrin;itihe rliel;er AFCL Str:j]gth Limit Margin
[MHz] [H/V] Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13990.00 | Awerage H - - -83.52 17.91 41.39 68.20 -26.81

Table 7-67. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-596. Radiated Spurious Emissions above 1GHz Antenna 5b (802.11ax — Ch. 233)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
T | Anal Fiel
Frequency Detector Ant. Pol. Antenna :zrin;itihe rliel;er AFCL Str:j]gth Limit Margin
[MHz] [H/V] Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
14230.00 | Awerage H - - -83.65 18.64 41.99 68.20 -26.21

Table 7-68. Radiated Spurious Emission Measurements Antenna 5b

FCC ID: BCGA2435

IC: 579C-A2435

@ clement

MEASUREMENT REPORT

(CERTIFICAT

Approved by:

ION) Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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7.7.2 Antenna 4a Radiated Spurious Emission
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Plot 7-597. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 1)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1
T I Anal Fiel
Frequency Ant. Pol. | Antenna urptab N nalyzer AFCL leld Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] | [9°H
*1 11910.00 Peak H - - -72.69 16.96 51.27 73.98 -22.71
*1 11910.00 | Awerage H - - -83.73 16.96 40.23 53.98 -13.75
*| 17865.00 Peak H - - -72.98 21.89 55.91 73.98 -18.07
*1 17865.00 | Awerage H - - -84.21 21.89 44.68 53.98 -9.30

Table 7-69. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-598. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 45, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Turntabl Anal Field .. .
Frequency Ant. Pol. | Antenna | ' Crmapie |ANAYZEN) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] | (95
*| 12350.00 Peak H - - -73.18 17.83 51.65 73.98 -22.33
*1 12350.00 | Awerage H - - -84.20 17.83 40.63 53.98 -13.35

Table 7-70. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-599. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 93)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Turntable [Anal Field _ :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
12830.00 | Awerage H - - -83.83 18.55 41.72 68.20 -26.48

Table 7-71. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-600. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 97)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. | Antenna T:Zr?r:]ztilhe AT_Z'\)IIZIGF AFCL Stl:;lgth Limit Margin
MH H/IV Height dB/ dBuV/ dB
12870.00 | Awerage H - - -83.92 18.68 41.76 68.20 -26.44

Table 7-72. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-601. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 105, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Turntable |Anal Field . :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
12950.00 | Awerage H - - -83.70 18.16 41.46 68.20 -26.74

Table 7-73. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-602. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 113)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Turntable |Anal Field . :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
13030.00 | Awerage H - - -83.78 18.52 41.74 68.20 -26.46

Table 7-74. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-603. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 117)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. | Antenna T:Zr?r:]ztilhe AT_Z'\)IIZIGF AFCL Stl:;lgth Limit Margin
MH H/IV Height dB/ dBuV/ dB
13070.00 | Awerage H - - -83.76 18.31 41.55 68.20 -26.65

Table 7-75. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-604. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 149, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Turntable |Anal Field . :
Frequency Ant. Pol.| Antenna | Crmabie |ANAYZen) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | 9
13390.00 Peak H - - -72.79 18.01 52.22 73.98 -21.76
13390.00 | Awerage H - - -83.68 18.01 41.33 53.98 -12.65

Table 7-76. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-605. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 185)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Turntable [Anal Field _ :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
13750.00 | Awerage H - - -83.19 17.84 41.65 68.20 -26.55

Table 7-77. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-606. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 189)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. | Antenna T:Zr?r:]ztilhe AT_Z'\)IIZIGF AFCL Stl:;lgth Limit Margin
MH H/IV Height dB/ dBuV/ dB
13750.00 | Awerage H - - -83.24 17.82 41.58 68.20 -26.62

Table 7-78. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-607. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 209, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Turntable |Anal Field . :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
13990.00 | Awerage H - - -83.38 17.85 41.47 68.20 -26.73

Table 7-79. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-608. Radiated Spurious Emissions above 1GHz Antenna 4a (802.11ax — Ch. 233)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Turntable [Anal Field _ :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
14230.00 | Awerage H - - -83.43 18.14 41.71 68.20 -26.49

Table 7-80. Radiated Spurious Emission Measurements Antenna 4a

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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7.7.3 SDM Primary Radiated Spurious Emission
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Plot 7-609. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 1)
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Plot 7-611. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Mode: 802.11ax

Data Rate: MCS2

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

T I Anal Fiel
Frequency Ant. Pol. | Antenna urptab N nalyzer AFCL leld Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m]| [9°H

*1 11910.00 Peak H - - -72.05 16.85 51.80 73.98 -22.18
*1 11910.00 | Awerage H - - -83.51 16.85 40.34 53.98 -13.64
*| 17865.00 Peak H - - -72.63 21.45 55.82 73.98 -18.16
*1 17865.00 | Awerage H - - -84.39 21.45 44.06 53.98 -9.92

Table 7-81. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:

05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-612. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 45, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Turntabl Anal Field .. .
Frequency Ant. Pol. | Antenna | ' Crmapie |ANAYZEN) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBuV/m] | (95
*| 12350.00 Peak H - - -72.67 17.83 52.16 73.98 -21.82
*1 12350.00 | Awerage H - - -84.21 17.83 40.62 53.98 -13.36

Table 7-82. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-613. Radiated Spurious Emissions above 1GHz CDD (802.11ax — Ch. 93)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Turntable [Anal Field _ :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
12830.00 | Awerage H - - -84.14 18.15 41.01 68.20 -27.19

Table 7-83. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-614. Radiated Spurious Emissions above 1GHz CDD (802.11ax — Ch. 97)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. | Antenna T:Zr?rﬁbtlhe AT_ZI\)//eZFr AFCL Stl:;lgth Limit Margin
MH H/V Height dB/ dBuV dB
[MHz] [H/V] eight [cm] e || (R [dB/m] [dBuV/m] [dBuV/m] |  [dB]
12870.00 | Awerage H - - -83.83 18.27 41.44 68.20 -26.76

Table 7-84. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-615. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 105, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Turntable [Anal Field _ :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
12950.00 | Awerage H - - -83.55 18.14 41.59 68.20 -26.61

Table 7-85. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-616. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 113)
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Plot 7-618. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 113, Pol. V)

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Frequency Ant. Pol. | Antenna Turptable Analyzer AFCL Field Limit Margin
MH Detector Y, Height lem Azimuth Level dB/m Strength dBuV/ 4B
[MHz] [H/V] ight [cm] [degree] | [dBm] [ ] [dBpV,m][ uVim] | [dB]
13030.00 | Awerage H - - -83.54 18.17 41.63 68.20 -26.57

Table 7-86. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435 MEASUREMENT REPORT Approved by:
IC: 579C-A2435 @ e]'ement (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 213 of 282
1C2205090025-21-R1.BCG 05/27/2022 - 9/12/2022 Tablet Device
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Plot 7-619. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 117)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. | Antenna T:Zr?rﬁbtlhe AT_ZI\)//eZFr AFCL Stl:;lgth Limit Margin
MH HIV Height dB/ dBpV. dB
[MHz] [H/V] eight [cm] ol [dBm] [dB/m] [dBuV/m] [dBuV/Im] | [dB]
13070.00 | Awerage H - - -83.69 18.02 41.33 68.20 -26.87

Table 7-87. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-21-R1.BCG

Test Dates:
05/27/2022 - 9/12/2022

EUT Type:
Tablet Device
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Plot 7-620. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 149, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Turntable |Anal Field . :
Frequency Ant. Pol.| Antenna | Crmabie |ANAYZen) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBpV/m] | 9
13390.00 Peak H - - -72.56 18.12 52.56 73.98 -21.42
13390.00 | Awerage H - - -83.96 18.12 41.16 53.98 -12.82

Table 7-88. Radiated Spurious Emission Measurements SDM

FCC ID: BCGA2435
IC: 579C-A2435

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
05/27/2022 - 9/12/2022

Test Report S/N:
1C2205090025-21-R1.BCG

EUT Type:
Tablet Device
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Plot 7-621. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 185)
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MultivView =8 Spectrum X Spectrum 2
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Plot 7-623. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 185, Pol. V)
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Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Turntable |Analyzer Field . .
Frel?AL;'ency Detector An|t_.i/\P/oI. HeA'nt:tm(]:; Azimuth Level Qg/(;l]_ Strength [d;ITllltm] M‘ngm
[MHz] (HV] - (Heightlem]l - fqegree) | [aBm] | [¥B/™) |faByuvim| [9BH [4B]
13750.00 | Awerage H - - -83.26 17.82 41.56 68.20 -26.64

Table 7-89. Radiated Spurious Emission Measurements SDM
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Hori SWT: 36.0ms
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Plot 7-624. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 189)
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Plot 7-626. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 189, Pol. V)
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Mode: 802.11ax

Data Rate: MCS2

Distance of Measurements: 3 Meters

Operating Frequency: 6895MHz

Channel: 189
Frequency Detector Ant. Pol. | Antenna T:Zr?r;[]étjt::]e Arll_aelslgler AFCL Stl:tlj‘ll(gjth Limit Margin

[MHz] [H/V] | Height [cm] T [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13750.00 | Awerage H - - -83.27 17.82 41.55 68.20 -26.65

Table 7-90. Radiated Spurious Emission Measurements SDM
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-627. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209, MCS2)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Tur!ntable Analyzer AFCL Field Limit Margin
MHz Detector HV Height fem Azimuth Level dB/m Strength dBuV/m dB
[MHz] [H/V] eight [cm] [degree] | [dBm] [ ] [dBuV/m] [dBpV/im] | [dB]
13990.00 | Awerage H - - -83.47 17.85 41.38 68.20 -26.82

Table 7-91. Radiated Spurious Emission Measurements SDM
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Plot 7-628. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 233)
Mode: 802.11ax
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Turntable [Anal Field _ :
Frequency Ant. Pol.| Antenna | Crmavie |ANAYZEn) ooy N Limit | Margin
[MHz] Detector V] |Height [em] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] | [dBm] [dBpV/m] | 95
14230.00 | Awerage H - - -83.70 18.14 41.44 68.20 -26.76
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7.7.4  Antenna 5b Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

PASS redis BEW: 1 MHz  peak: 5913.00 MHz, 58.56 dBuV/m
“;’gk%ﬁi%‘t 11%55%.% SWT: 1.01ms _Avg: 5924.70 MHz, 46.98 dBuV/m

140 A

120

100 A

80

60 A

Field Strength (dBuV/m)

i, A ohiporek

SRR SHRUISRVA ANUUI NSV WU, A | PRI I NN N

40 -

5775 5805 5835 5865 5895 5925 5955 5985 6015 6045 6075
Frequency (MHz)

Plot 7-629. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

PASS e dies RBW: 1Mz peak: 5916.60 MHz, 58.32 dBuV/m
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Plot 7-630. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz
Channel: 1
' RBW: 1 MHz  pegk: 5886.00 MHz, 58.39 dBuV/m
Peak T . . " .
PASS éggk%ffizttll gae VBW: 3 MHZ - Avg: 5924.40 MHz, 46.91 dBuV/m
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Plot 7-631. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

PASS i RBW: 1MHz  Peak: 7130.10 MHz, 61.78 dBuV/m
S g WP Avg: 715130 Mz, 49.92 dBuvim
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Plot 7-632. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
' RBW: 1 MHz  pagk: 7137.00 MHz, 61.47 dBuV/m
Pea” VBW: 3 MHz : : P P
PASS Axgk%ffizﬁ% %4 SWT: 1.01ms Avg: 7135.50 MHz, 49.98 dBuV/m
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Plot 7-633. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS pverage T BEW: 1MHz  Peak: 7166.10 MHz, 61.00 dBuV/m
é:gk%fé%tt 174 SWT: 1.01ms Avg: 7138.50 MHz, 50.09 dBuV/m
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Plot 7-634. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Detector: PK VBW: 300 kHz

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 12Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
PASS Trace: MaxHold RBW: 100 kHz Channel Power

Offset: 21.4dB SWT: 1.01ms 74.94 dBpV/m
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Plot 7-635. Antenna 5b Radiated Upper Band Edge
(Peak — UNII Band 8)

Worst Case Mode: 802.11a
Worst Case Transfer Rate: 24Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M;xHu\d RBWE 100 kHz Channel Power
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Plot 7-637. Antenna 5b Radiated Upper Band Edge
(Peak — UNII Band 8)

Trace: Average RBW: 100 kHz Channel Power
Detector: R VBW: 300 kHz
PASS Offset; 21.4dB SWT: 1.01ms 65.33 dBuV/m
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Plot 7-636. Antenna 5b Radiated Upper Band Edge
(Average — UNII Band 8)

Trace: Average RBW: 100 kHz
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Plot 7-638. Antenna 5b Radiated Upper Band Edge
(Average — UNII Band 8)
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Worst Case Mode: 802.11a
Worst Case Transfer Rate: 54Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233

PASS

Detector: PK

Trace; MaxHold RBW: 100 kHz
VBW: 300 kHz

Channel Power

Offset; 21.4dB SWT: 1.01ms 73.56 dBpuV/m
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Plot 7-639. Antenna 5b Radiated Upper Band Edge

(Peak — UNII Band 8)
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Plot 7-640. Antenna 5b Radiated Upper Band Edge

(Average — UNII Band 8)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

5955MHz

Channel:

1

PASS

Averag RBW: 1 MHz

ce. VBW: 3 MHz
AYg, Offset 19508 VB 3 T2

Peak: 5898.30

MHz, 58.28 dBuV/m

Avg: 5924.10 MHz, 46.62 dBuV/m
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Plot 7-641. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS4

Distance of Measurements:

3 Meters

Operating Frequency:

5955MHz

Channel:

1

PASS

Averag RBW: 1 MHz

ce. VBW: 3 MHz
AYg, Offset 19508 VB 3 T2

Peak: 5783.10

MHz, 57.97 dBuV/m

Avg: 5906.70 MHz, 46.60 dBuV/m
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Plot 7-642. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS11

Distance of Measurements:

3 Meters

Operating Frequency:

5955MHz

Channel:

1

PASS

peakiocs o UBW: 3 Mits
z
ﬁ!?u%ffiittll 4% SWT: 1.01ms

Peak: 5856.30 MHz, 58.48 dBuV/m
Avg: 5909.10 MHz, 46.77 dBuV/m
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Plot 7-643. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCS2

Distance of Measurements:

3 Meters

Operating Frequency:

7095MHz

Channel:

229

PASS

RBW: 1 MHz
5dB VBW: 3 MHz
ods SWT: 1.01ms

Peak T
Avg. O set 21.
Peak Offset: 21.

Peak: 7241.70 MHz, 60.66 dBuV/m
Avg: 7143.90 MHz, 49.78 dBuV/m

140

120 1

100 A

80 1

Field Strength (dBuV/m)

60 A

40 A

S U RN, S

| e TP FORERPESIIEY BESRSS

6975

7005

7095 7125 7155
Frequency (MHz)

70I3 5 70I65

7185 7215 7245 7275

Plot 7-644. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

Peak T

PASS

Av 0 set 21.7dB
egk Offset: 21.4dB_SWT: 1.01ms

RBW: 1 MHz
VBW: 3 MHz

Peak: 7134.90 MHz, 61.45 dBuV/m
Avg: 7127.70 MHz, 49.90 dBuV/m
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Plot 7-645. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
PASS Pea” BEW: 1M1z Peak: 7135.20 MHz, 61.29 dBuV/m
A:s’k%ffi%tt%u‘é% SWT: 1.01ms _Avg: 7128.30 MHz, 50.18 dBuV/m
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Frequency (MHz)

Plot 7-646. Antenna 5b Radiated Upper Band Edge (Peak/Average — UNII Band 8)
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